
001

002

003

004

005

006

007
008
009

010

011

012

013

014

0015
014

016
017

018

014
019

011

020

021
022

023

024

025
026
027

028

029

030

031

032

033

034

035

009

036



Position Serie 
Series

Köpfe 
Heads

Nadeln 
Needles

Kopfabstand 
Head Distance

Tiefe 
Depth

Artikel-Nr. / 
Order-No.

Beschreibung / 
Description

001 307028 Zylinder-Schraube M2, 5x6  DIN 912

002 360002232 Haltefinger

003 307001 Zylinder-Schraube M2, 5x8 DIN 912

004 270020238 Klemmblech

005 376002006 Gegenmesser

006 307187 Zylinder-Schraube, M2, 5x5, DIN 912

007 376999244 Hakenmesser

008 360002239 Sockel

009 335004 Senkschraube, ISO 7046-1, M3x6

010 444109 Sicherungsscheibe 4

011 308007 Zylinder-Schraube, M4X12, DIN 7984

012 360002233 Stichplatte 

013 990112200 Stichplatteneinsatz

014 335008 Senkschraube, M4 X 8, DIN 965

015 360002236 Abdeckblech

016 Z-000-0363 Anlaufscheibe

017 376002904 Drehachse

018 360002237 Abdeckblech

019 360002943 Picker komplett

020 360002248 Stössel

021 Z-000-6564 Gewindestift

022 360002244 Buchse

023 Z-000-0432 Sicherungsscheibe

024 Z-000-0456 Feder

025 Z-000-0430 Sicherungsring

026 Z-000-0482 Rillenkugellager

027 990053204 Distanzstück

028 376002200 Schraubenrad

029 376002201 Schraubenrad

030 Z-000-0126 Linsenschraube

031 Z-000-0497 Flanschlager

032 360002509 Blech

Position Serie 
Series

Köpfe 
Heads

Nadeln 
Needles

Kopfabstand 
Head Distance

Tiefe 
Depth

Artikel-Nr. / 
Order-No.

Beschreibung / 
Description

033 360002514 Freiarm

034 360002234 Zugstange

035 360002235 Greiferwelle

036 360002238 Haube

Maschinentyp / Machine Type: SPRINT 6
Baugruppe / Assembly group: Freiarm / Cylinder arm


